Agroparts: wwvw.HARDI-INTERNATIONAL .com

Country-Code 11
Arrow - Trailer 270/400

Gallon 30" Fan
Date 29.02.2012

10:50




Agroparts: wvw.HARDI-INTERNATIONAL .com

Arrow - Trailer 270/400
' Gallon 30" Fan
Date 29.02.2012 10:50
main group page-n° date description
Pumps, Pto's, Gear Boxes
A240-HIN 01:12:11 PUMP - 363 W/MOUNTING BASE
A270-HIN 01:12:11 PUMP - 361/363FITTINGS
A480-HIN 13:12:11 PTO SHAFTS- BONDIOLI DIAPH.
A485-HIN 17:06:10 PTO SHAFTS- BONDIOLI CENT.
A560-HIN 22:12:11 PTO SHAFTS - AMA DIAPHRAGM
Contrals, Suction & S.C. Filters
B121-HIN 21:05:09 HC/2 MANIFOLD SYSTEM
B300-HIN 27:04:11 MANIFOLD - S67 VALVE
B430-HIN 12:12:05 SUCTION FILT.-VINEYARD& ORCHARD
Hydraulics
C470-HIN 15:06:07 HYD - REMOTE SECTION VALVES
Tanks
E191-HIN 21:09:11 TANK - ARROW 270/400
Frames, Hub Assemblies
F101-HIN 12:12:05 FRAME - ARROW 270
F102-HIN 04:11:10 FRAME - ARROW 270/400'05
F254-HIN 12:12:05 DRAWBARS - MERCURY/ARROW
F255-HIN 01:01:01 DRAWBAR - TURNABLE HITCH
F420-HIN 28:11:06 HUB ASSEMBLY F.2 1/8" SPINDLE
Accessories
G120-HIN 06:10:10 DRAIN ASSEMBLY-PULL CORD TYPE
G220-HIN 18:06:09 FILTER ASSEMBLIES-IN LINE
G505-HIN 05:05:11 POWDER MIXER
Vineyard & Orchard Sprayers
K220-HIN 01:01:01 ARROW - 30" AXIAL FAN
K230-HIN 01:01:.01 ARROW - GEAR BOX/FAN 30"BLOWER
K320-HIN 01:01:01 NOZZLES- AXIAL JET1/4X 1
K330-HIN 01:01:01 NOZZLES- AXIAL JET 1/4 X 2
K340-HIN 01:01:.01 NOZZLES- SINGLE & DOUBLE JETS
K390-HIN 12:12:05 TUBES & HOSES




Agroparts: www.HARDI-INTERNATIONAL .com

A240-HIN, 01:12:11

PUMP - 363 W/MOUNTING BASE

Date 29.02.2012 10:50

JE—

//

~ TN
- ﬁ/moggzoom\\
7/ N
/ ~161174%6 N
/

335114006 %75073700 (2006)

728146x10 /
728147x2 Y.

330024x12
S

M12x80: 430312
M12x65: 430437

2, 111636
e 7
\ 7N
147097 (10 mm) ( //

14007900 (7 mm}

/&.—43099200

/

{
@\-—4 61174

(242152 EPDM)

(242215 VITON) > \ ’ 7 161745
&\ )’—161372 f\ AN 210232

‘ % \% NZID —
\ ‘ . L331192 7 728147 (2)
N S 210232 e WhITE

728146 — -

330024 L 161745 - S

——420917 > , o
—210243

/
-
143577 (10 mm)

(=) / X )
/ / 7 ew L 142037 (7 mm)
4 o

280011
7 i
W 7
X 110317
re > A
L ig

COMPLETE PUMPS

SEE PAGE A270 A2 40




PUMP - 363 W/MOUNTING BASE

Agroparts: wvw.HARDI-INTERNATIONAL .com

A240-HIN, 01:12:11
Date

29.02.2012

10:50

order . .
arts-n° description
p qty p

110317 1|PUMP CASING MODEL 360/361 PNTD

111630 1] CONNECTING ROD F. 363 PUMP

111636 1|VALVE COVER 363 HEAVY DUTY

111651 1|CASTING F.363 1.5" PUMP (FRONT)

142037 1] CRANK SHAFT 361-20

143577 1| CRANK SHAFT F.363/462/463-10mm

147097 1| CRANK SHAFT 363-463/10 THROUGH

161174 1| DIAPHRAGM DISC SS F.363 PUMP

161372 1| DIAPHRAGM BACKING DISC,320-361

161745 1|METAL SPACER F.363/463

210221 1|BEARING BALL 6407

210232 1|BEARING BALL 6310

210243 1|SEAL OIL 35 X 47 X 7

241404 1|DOWTYSEAL 1/4"

241684 1|DIAPHRAGM MODEL 361 NITRIL

242152 1|O-RING D18.2X3 EPDM

242215 1]0-RING D18X3 VITON

280011 1|GREASE NIPPLE 1/8' H TR

330024 1|]O-RING D41,1/D34.5 X 3,5

331192 1| SPACER,

334320 1]0-RING D18X3 POLYURETHANE

420626 1|BOLT HEX 8.8 DEL M10X20 FT

420895 1]|BOLT HEX 8.8 RAW M10X60

420917 1|BOLT HEX 8.8 RAW M8X1l2 FT

430312 1|BOLT HEX 8.8 RAW M12X60

430437 1|BOLT HEX 8.8 RAW M12X65

460423 1|NUT HEX M10X1.5 LOCK

471122 1|WASHER D20/D10.5X2 SS

728146 1|VALVE FOR 361 (726890/707932)

728147 1|VALVE FOR 361 WHITE WITH HOLE
14007900 1|CRANK 363/462/463-7mm 540/THRU
14010400 1|PLUG 1/4" BSP
17002400 1|FOOT F/363 PUMP (PAINTED)
33511400 1|DIAPHRAGM 361/363 pur 2006
43099200 1|BOLT HEX SS M1l2 X 30 DIN933 A4

1

75073700

PUMP KIT 363 2006




Agroparts: www.HARDI-INTERNATIONAL .com

A270-HIN, 01:12:11
Date

PUMP - 361/363FITTINGS

29.02.2012 10:50

SUCTION SIDE OF PUMP

1-1/2" - 92702603
2" - 92702703
2 3

4
[}

an7nnan

- 9L/ ULOU

n o
o= X

TRR
m T

1-1/2” - 334647
2"- 334446 ——
2-1/2" - 334340

—— 145997

PRESSURE SIDE OF PUMP

=

92712403 (xFT.)—e
28030103 - 1-1/2”
28030203 - 27
28030303 - 2-1/2” 334680—w

go—szmzs

= 1-1/2" BSP
Kwkmzasss
N |~ TR

e — 14012200

334410
(MERCURY/ARROW)

J 461217—e8

471074
A 459014 — —‘
\ 1

471122
420162

821643 - 363 540 RPM - OFFSET PORTS
82166100 - 363 540 RPM - INLINE PORTS
821580 - 363 540 RPM W/THROUGH SHAF
821651 - 363 1000 RPM - OFFSET PORTS
82166200 - 363 1000 RPM - INLINE PORTS
821575 - 363 1000 RPM W/THROUGH SHAFT

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS

330326—0C>

1
-
320132—e



cfountain
Sticky Note
USE 82170300


Agroparts: wvw.HARDI-INTERNATIONAL .com

A270-HIN, 01:12:11
Date 29.02.2012

PUMP - 361/363FITTINGS

10:50

order . .
arts-n° description
p qty p

145997 1|FITT.DK S-93 FORK

231022 1|FITT.DK ELB. 1' BSP GF 121

242351 1]0-RING D69.5X3.0 VITON F.S-93

242353 1]0-RING D44 .2X3.0 VITON F.S-67

320095 1|FITT.DK NUT 1" BSP

320132 1|FITT.DK HN 1" BSP

320821 1|FITT.DK NUT 1-1/2" BSP

321451 1|FITT.DK ELB.1-1/2 X1-1/4 80DEG

322321 1|FITT.DK S-67 X 1"BSP MALE

322322 1|FITT.DK S-67 X 1-1/4"BSP MALE

322323 1|FITT.DK S-93 X 1-1/2"BSP MALE

330326 1]O-RING D30/D24X2 F.1"NUT

330341 1|FITT.DK HB 1" F. 1" NUT

330746 1|GUARD PTO LOWER PART

330757 1|GUARD PTO UPPER PART

331262 1|FITT.DK HB 1-1/2" F. 1-1/2"NUT

331273 1|O-RING D44/D38X2 F.1-1/2"

334243 1|FITT.DK S-67 ELB.1"

334340 1|FITT.DK S-93 ELB.2-1/2' PVC

334410 1| PROTECTION GUARD

334445 1|FITT.DK S-67 ELB.1-1/2"

334446 1|FITT.DK S-93 ELB. 2' RUBBER

334647 1|FITT.DK S93 ELB 1-1/2" 90 PVC

334680 1|CLAMP HOSE PLASTIC 1"

410347 1| SCREW M6X20 8.8

420162 1|BOLT HEX 8.8 DEL 3/8"x15MM

459014 1|ALLEN SCREW M8 X 15 GALV.DINO93

460202 1|NUT HEX M6

461217 1|NUT HEX M5 LOCK

471074 1|WASHER M8 ELZ

471122 1|WASHER D20/D10.5X2 SS

821575 1|PUMP 363/5.5 THROUGH SHAFT

821580 1|PUMP 363/10 THROUGH SHAFT

821643 1|PUMP 363/10 1.5"SUC 540RPM OSP

821651 1|PUMP 363/5.5/1000 OSP
14012200 1|FITT.DK S-67 FORK W/M5 THREADS
28030103 1|CLAMP HOSE GEAR P5/4-S1.5"6724
28030203 1|CLAMP HOSE T-BOLT S2" 235-67
28030303 1|CLAMP HOSE T-BOLT S2.5" 235-76
82166100 1|PUMP 363/10 1.5"SUC 540RPM
82166200 1|PUMP 363/5.5 1.5"SUC 1000RPM
92702603 1|HOSE PVC SUCT GRAY 1-1/2"
92702703 1|HOSE PVC SUCT GRAY 2"
92702803 1|HOSE PVC SUCT GRAY 2-1/2"

1

92712403

HOSE R X1" X300PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

PTO SHAFTS - BONDIOLI DIAPH.
A480-HIN, 13:12:11
Date 29.02.2012 10:50
=
O I-:0
(|
28040703

: D E F
PTO TRACTOR | IMPLEMENT| LENGTH A B c D E F
28020203 |po oot iNg | 21 SeCINE | 86071318 | 28015703 | 28009403 | 28040603 | 28015803 28015903 | 28016003
28020308 |5 oo | oy bEne | 860/1328 | 28015103 | 28015203 | 28015303 | 28015403 28015503 | 28015603
829445 sonBe | eanlBe | 8101219 | 284041 | 280045 | 280041 | 28016703 28016803 | 289050
829446 sonl8 e | semB e | 8101230 | 280040 | 284041 | 289040 | 28016203 28016303 | 289049
829480 21 jS-%/I?IHNE 21 jS-%/EIHN E 1210/1912 | 28005200 289042 28005800 28006700 28007300 28008100
googg2* | LB | B35 | 610/912 | 28005400 | 289042 | 28006000 | 28008500 28007500 | 28008600
gaoas3* | LS8 | O30 | 610912 | 28005400 | 289042 | 28006100 | 28008500 - 28008600
829484 * o8 e | sasl8 e | e10/912 | 28005400 | 289042 | 28006200 | 28008500 - 28008600
829486 6-1S§I/_5I3lllE c gng 4 | 860/1328 | 28005400 | 289042 | 28006100 | 28006900 - 28008100
829487 * 6-1S_F:’3I/_EISI:IE 6-1S-F?I{?II;IE 860/1328 | 28005400 | 289042 | 28006200 | 28006900 - 28008100
829490 so8 e | o882, |12101912 | 28005400 | 289042 | 28006100 | 28006900 - 28008100
829491 6ol o1 610/912 | 28005400 | 289042 | 28006300 | 28008500 28007800 | 28008600
gooso2* | LB | 188 11210/1912 | 28068800 | 28069700 | 28073000 - - 28072800

* Supplier changed in 2011 - see page A560 for “AMA” PTO’s (yellow and black shields).

A480




Agroparts: wvw.HARDI-INTERNATIONAL .com

PTO SHAFTS - BONDIOLI DIAPH.
' A480-HIN, 13:12:11
Date 29.02.2012 10:50
parts-n° order description
qty
284041 1JUNIV. JOINT 27x70mm
289040 1|PTO YOKE 1-3/8" X 6 SPLINE
289041 1|PTO YOKE 1-3/8" X 6 SPLINE
289042 1]UNIV.CROSS F. PTO SHAFT 41201
289045 1|JUNIV.CROSS F. PTO SHAFT TWIN
289049 1|PTO SHIELD COMPLETE F.829446
289050 1|PTO SHIELD COMPLETE F.829445
829445 1|PTO 1-3/8/6X1-3/8/6X810M AXIAL
829446 1|PTO SHAFT LE-SPV + LP ZE-P540
829480 1|PTO 1-3/8/21 x 1-3/8/21x1210MM
829482 1|PTO 1-3/8/6X25MM X 600MM 1202
829483 1|PTO 1-3/8/6X30MM x 600MM 1302
829484 1|pPTO 1-3/8/6X1-3/8/6X575MM 361
829486 1|PTO 1-3/8/6X30MM X870MM 1302
829487 1|PTO 1-3/8/6X1-3/8/6X870MM 361
829490 1|PTO 1-3/8/6X30MM 1320MM 1302
829491 1|pPTO 1-3/8/6X1' 610/913MM 9016
829502 1|PTO 3/8-1210/1745
28005200 1|PTO YOKE 1-3/8" X 21 SPLINE
28005400 1|PTO YOKE 1-3/8" X 6 SPLINE
28005800 1|PTO YOKE 1-3/8" X 21 SPLINE
28006000 1|]PTO YOKE D25 CONE 3 DEG.
28006100 1|PTO YOKE D30 CONE 4 DEG.
28006200 1|PTO YOKE 1-3/8" X 6 SPLINE
28006300 1|PTO YOKE D1"
28006700 1|PTO OUTER 1-3/8"X21(NO SHIELD)
28006900 1|PTO OUTER 1-3/8"X21(NO SHIELD)
28007300 1|PTO INNER 1-3/8"X21(NO SHIELD)
28007500 1|PTO INNER 1-3/8"X21(NO SHIELD)
28007800 1|PTO INNER 1-3/8"X21(NO SHIELD)
28008100 1|PTO INNER 1-3/8X6 (NO SHIELD)
28008500 1|PTO OUTER 1-3/8"X21(NO SHIELD)
28008600 1| PTO SHIELD ASSY COMPLETE
28009403 1]JUNIV. JOINT 23.8x61.3mm
28015103 1|PTO YOKE 1-3/8"X21 TWST OLD
28015203 1]JUNIV. JOINT 23.8x61.3mm
28015303 1|PTO YOKE 1-3/8"X21 BALL COLLAR
28015403 1|PTO OUTER 1-3/8"X21(NO SHIELD)
28015503 1|PTO INNER 1-3/8"X21(NO SHIELD)
28015603 1| PTO SHIELD COMPLETE F.28020303
28015703 1|PTO YOKE 1-3/4"X20 SPL OUTER
28015803 1|PTO OUTER 1-3/4"X20(NO SHIELD)
28015903 1|PTO INNER 1-3/8"X21(NO SHIELD)
28016003 1| PTO SHIELD COMPLETE F.10465803
28016203 1|PTO OUTER 1-3/8"X6 (NO SHIELD)
28016303 1|PTO INNER 1-3/8"X6 (NO SHIELD)
28016703 1|PTO OUTER 1-3/8"X6 (NO SHIELD)
28016803 1|PTO INNER 1-3/8"X6 (NO SHIELD)
28020203 1|PTO 1-3/4/20x1-3/8/21 BP L=860
28020303 1|PTO 1-3/8/21 x 1-3/8/21 B&P
28040603 1|PTO YOKE 1-3/8X21SPL BLACK
28040703 1| SAFETY CHAIN F.CV BLACK PTO
28068800 1|PTO YOKE 1-3/8" X 6 SPLINE
28069700 1]JUNIV. JOINT STD1l SFT
28072800 1|PTO SHIELD COMPLETE L=1912 SFT
28073000 1|PTO YOKE 1-3/8" X 6 SPLINE




o

Agroparts: www.HARDI-INTERNATIONAL .com

PTO SHAFTS

A485-HIN,

- BONDIOLI CENT.
17:06:10

Page

Date

29.02.2012

10:50

120
o |
COMPLETE ASSEMBLIES PTO # 28021403 28021503 28021603
WHOLEGOOD ITEMS TRACTOR | 1-3/8"6 SPLINE | 1-3/8” 21 SPLINE | 1-3/4" 20 SPLINE
IMPLEMENT D1’ D1’ D1”

LENGTH 1031/1501 103171499 1066/1519

A 28056703 28056803 28056903

B 280042 289042 28040503

c 28057003 28057003 28057103

D 28057203 28057203 28009803

E 28057303 28057303 28057403

F 28057503 28057503 28057603

G 28057703 28057703 28009903

H 28058503 28058503 28010103

| 28057803 28057803 28057903

J 28040703 28040703 28040703

K 28058003 28058003 28058103

L 28058203 28058203 28058303

M 28027903 28027903 28058403

N 28041803 28041803 28041803

0 28041903 28041903 28041903

A485




Agroparts: wvw.HARDI-INTERNATIONAL .com

PTO SHAFTS - BONDIOLI CENT.
' A485-HIN, 17:06:10
Date 29.02.2012 10:50
parts-n° order description
qty
289042 1|UNIV.CROSS F. PTO SHAFT 41201
28009803 1|PTO PIN TUBE RETAINER OUTER
28009903 1|PTO TUBE RETAINER INNER
28010103 1|PTO YOKE F.INNER TUBE CV PTO
28021403 1|PTO 1"STR/1-3/8" 6SPL B&P
28021503 1|PTO 1"STR/1-3/8" 21SPL B&P
28021603 1|PTO 1"STR/1-3/4" 20SPL B&P
28027903 1|PTO BALL LOCK.KIT F.1-3/8 YOKE
28040503 1|UNIV. JOINT 30.2x79.4mm F/BLK.
28040703 1|SAFETY CHAIN F.CV BLACK PTO
28041803 1|DECAL DANGER GUARD MISSING
28041903 1|DECAL DANGER ROT.DRIVELINE
28056703 1|PTO YOKE #1 1-3/8" X 6 SPLINE
28056803 1|PTO YOKE #1 1-3/8" X 21 SPLINE
28056903 1|PTO YOKE #4 1-3/8" X 20 SPLINE
28057003 1|PTO TUBE YOKE #1-G1 OUTER
28057103 1|PTO TUBE YOKE #4-G4 OUTER
28057203 1|PTO PIN TUBE RETAINER OUTER
28057303 1|PTO TUBE OUTER #1 745MM
28057403 1|PTO TUBE OUTER #4 720MM
28057503 1|PTO TUBE INNER #1 745MM
28057603 1|PTO TUBE INNER #4 720MM
28057703 1|PTO TUBE RETAINER INNER
28057803 1|PTO TUBE YOKE #1 @=1"
28057903 1|PTO TUBE YOKE #4 @=1"
28058003 1|PTO SHIELD COMPLETE
28058103 1|PTO SHIELD COMPLETE
28058203 1|PTO YOKE D30 AMA
28058303 1|PTO YOKE D30 AMA
28058403 1|PTO BALL LOCK.KIT F.1-3/4 YOKE
28058503 1|PTO TUBE YOKE #1-G1 INNER




Agroparts: www.HARDI-INTERNATIONAL .com

A560-HIN, 22:12:11
Date 29.02.2012 10:50

PTO SHAFTS - AMA DIAPHRAGM

28062203 28062203 ®
el N e N
b o =i 3
© ©

28062403
. - /= T
) = -G ‘
®
PTO # 829482 829483 829484 829487
TRACTOR 1-3/8” 6 SPLINE | 1-3/8”6 SPLINE | 1-3/8” 6 SPLINE | 1-3/8" 6 SPLINE
IMPLEMENT 25 mm 30 mm 1-3/8" 6 SPLINE | 1-3/8” 6 SPLINE
LENGTH 610/800 610/800 610/800 860/1050
A 28062103 28062103 28062103 28062103
B 28062303 28063003 28062103 28062103
C 28062703 28062703 28062703 28063403
D 28062803 28063103 28063203 28063503
E 28062903 28062903 28062903 28063303

Note: For “Bondioli” PTO’s (previous supplier) - see page A480.

COMPLETE ASSEMBLIES
WHOLEGOOD ITEMS




Agroparts: wvw.HARDI-INTERNATIONAL .com

PTO SHAFTS - AMA DIAPHRAGM
' A560-HIN, 22:12:11
Date 29.02.2012 10:50
parts-n° order description
qty
829482 1|PTO 1-3/8/6X25MM X 600MM 1202
829483 1|PTO 1-3/8/6X30MM x 600MM 1302
829484 1|PTO 1-3/8/6X1-3/8/6X575MM 361
829487 1|PTO 1-3/8/6X1-3/8/6X870MM 361
28062103 1|PTO YOKE 1-3/8X6 AMA
28062203 1JUNIV.JOINT CAT.1 AMA
28062303 1]PTO YOKE D25 AMA
28062403 1|DECAL - DANGER ROTATING SHAFT
28062503 1|DECAL - DANGER MISSING GUARD
28062603 1| SAFETY CHAIN F.PTO AMA
28062703 1|PTO OUTER 1-3/8X6 (NO SHIELD)
28062803 1|PTO INNER D25 (NO SHIELD)
28062903 1|PTO SHIELD COMPLETE
28063003 1|PTO YOKE D30 AMA
28063103 1|PTO INNER 1-3/8X6 (NO SHIELD)
28063203 1|PTO INNER 1-3/8X6 (NO SHIELD)
28063303 1|PTO SHIELD COMPLETE
28063403 1|PTO OUTER 1-3/8X6 (NO SHIELD)
28063503 1|PTO INNER 1-3/8X6 (NO SHIELD)




Agroparts: www.HARDI-INTERNATIONAL .com

HC/2 MANIFOLD SYSTEM
B121-HIN, 21:05:09
Date 29.02.2012 10:50
16024503 (MERCURY 600)
16058203 (MERCURY 925)
< 16025703 (ARROW 270)
AN 16097003 (ARROW 400)
i 16024803 92703203 (xFT.)
410185
242354 1 Q 320283 /TO NOZZLES
334534 ( k N 334044
/747 < ® s R
/Q@ —d | 460261 ; 242594 ;’(‘,\\@ 334531
& ~— 145997 ‘ i
e
q ( 242353 ~ NSO )\’
334564 = P 45218 &£
M 145095 | (SEE PAGE G220) @ W 0
A | — Y O 242594
TO AGITATION e —1 ,

92702103 (xFT.)

729796
(SEE PAGE B300

TO PRESSURE
RELIEF \QVE

TO HYDRAULIC
SECTION VALVE

(!

O .

S

92703203 (XFT.)—

334531 ——

28019303

. Wa .
334564 @ 242354

AW,
\ L ’o)‘ 334044

) “ [‘ OY— 320283
7 )
@ ¢ 334531
334239 —UN el
S| e 92703203 (XFT.)
334534 g FROM HYDRAULIC
D SECTION VALVE

TO POWDER MIXER

92702103 (xFT.)—-

+— 927124083 (xFT) I/

)

Iy TO AGITATION

TO INLINE
PRESSURE
FILTER

92703203 (xFT.)

92734403 (xFT)—|

>
P> 28019803 I
U
| FROM PUMP
28019203 (SEE PAGE C470)
L
Uy &28030103

\3412%

() |[—— 18024603 (ARROW, MERCURY 600)
16058303 (MERCURY 925)

B121




HC/2 MANIFOLD SYSTEM

Agroparts: wvw.HARDI-INTERNATIONAL .com

B121-HIN, 21:05:09
Date

29.02.2012

10:50

parts-n° Oiﬁif description

145995 1|FITT.DK S-53 FORK

145996 1|FITT.DK S-67 FORK

145997 1|FITT.DK S-93 FORK

241883 1]O-RING D39.2X3 NITRIL

242353 1]O-RING D44 .2X3.0 VITON F.S-67

242354 1]O-RING D32.2X3.0 VITON F.S-53

242594 1]O-RING D14 X 1.78 SCH.70-EPDM

284585 1|CLAMP HOSE GEAR 1" MINI 020

320095 1|FITT.DK NUT 1" BSP

320283 1|FITT.DK NUT 3/4"BSP

322224 1|FITT.DK S-67 TEE

322320 1|NUT F.3 WAY VALVE S56

322325 1|FITT.DK S-67 X 1-1/2"BSP LONG

322352 1|FITT.DK S-53 TEE

330326 1|0O-RING D30/D24X2 F.1"NUT

330341 1|FITT.DK HB 1" F. 1" NUT

334044 1|FITT.DK HB 3/4' F. 3/4' CAP

334229 1|FITT.DK S-53 STR.3/4"

334231 1|FITT.DK S-67 STR.1'

334239 1|FITT.DK S-53 ELB.1/2"

334241 1|FITT.DK S-53 ELB.3/4"

334244 1|FITT.DK S-67 ELB.1-1/4"

334531 1|CLAMP HOSE PLASTIC 3/4"

334534 1|CLAMP HOSE PLASTIC 1/2"

334564 1|FITT.DK S-67 TO S-53 ADAPTER

341290 1| RUBBER STRAP, L=110

410185 1|BOLT HEX 8.8 DEL M6X16

420582 1|BOLT HEX 8.8 DEL M8X20 FT

440685 1| SCREW F.PLASTIC 4X14 SS C-SUNK

460143 1|NUT HEX M8 LOCK

460261 1|INUT HEX M6X1 LOCK

729796 1|VALVE S-67 MANUAL D33 J-D

845218 1|FILTER IN-LINE 3/4'50 MESH OML
16024503 1| SUPPORT MANIFOLD MERCURY
16024603 1| SUPPORT HYD VALVE MISTBLOWER
16024803 1|BRACKET REMOTE GAUGE MISTBLOW
16025703 1| BRACKET MANIFOLD ARROW 270
16058203 1| SUPPORT MANIFOLD MERCURY 900
16058303 1| SUPPORT HYD VALVE MERCURY 900
16097003 1| BRACKET MANIFOLD ARROW 400
28019203 1|VALVE HYD SHUTOFF 3/4"NPT
28019303 1|FITTING HBR ELB 3/4NPT-3/4HOSE
28019803 1|FITTING HB 3/4NPT-3/4HOSE
28026103 1|GAUGE 200PSI/BR,4",1/4"BSP-BTM
28030103 1|CLAMP HOSE GEAR P5/4-S1.5"6724
70021103 1| VALVE PCV GLUED ASSY
72114300 1|FITT. DK S-53 MALE MALE W.ORIN
92702103 1|HOSE R X1/2" X300PSI WP X0012"
92702403 1|HOSE PVC SUCT GRAY 1"
92703203 1|HOSE R X3/4" X300PSI WP X0012"
92712403 1JHOSE R X1" X300PSI WP X0012"
92734403 1|HOSE R X5/4" X200PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

MANIFOLD - S67 VALVE
B300-HIN, 27:04:11
Date 29.02.2012 10:50
m 440729 440681
o10eoa00 //i 334594 BLACK—
471129 334597 YELLOW
\ : 334598 BLUE
T — 334578
460423~
471 122\ T 334900 - RED
334903 - BLACK
NO LONGER~ T 440685
AVAILABLE . 334576 GREEN *
S 334587 BLACK
S 334588 BLUE
391023
_<@ ~ 471125
240936 &
SEE CHART BELOW @
741446
728579 SEE CHART BELOW (VITON)
242113
242046 N 322320

145996

460261

* BACK SIDE OF 334576 (GREEN)
FRONT SIDE OF 33506500 {BLACK)

@ g
728391 334594 334576 | 390204 | 390623 - 334600
728393 | 334598 334588 | 390238 | 390251 - 334600
728945 | 334597 - 390262 | 390777 - 334600
729796 | 334594 334587 | 390204 | 390623 - 334600
840062 | 334594 334576 | 391180 | 390623 - 334600
841062 | 334594 334576 | 390204 | 390623 - 334600
72172100 - 33501100 | 391039 | 390623 391023 | 14027700
72172200 - - 391039 | 390623 - 334600
72283600 | 334594 |33506500| 391180 | 390623 391023 334600
72292500 - - 391180 | 390623 - 14027700
72538000 - - 391039 | 380623 391023 | 14075700
72691600 | 334594 334587 | 390262 | 390623 - 334600




Agroparts: wvw.HARDI-INTERNATIONAL .com

B300-HIN, 27:04:11
Date 29.02.2012

MANIFOLD - S67 VALVE

10:50

parts-n° Oiﬁif description
145996 1|FITT.DK S-67 FORK
240936 1]O-RING D13.3X2.4 NITRIL
241883 1]O-RING D39.2X3 NITRIL
242046 1]O-RING D60X2
242113 1]O-RING D37.5X5.3 VITON
242353 1]O-RING D44 .2X3.0 VITON F.S-67
322320 1|NUT F.3 WAY VALVE S56
322325 1|FITT.DK S-67 X 1-1/2"BSP LONG
334497 1]END COVER 3 WAY VALVE S-67
334576 1|FACE PLATE F. BALL VALVE GREEN
334578 1|HANDLE FOR VALVE 'OLD' STYLE
334587 1|FACE PLATE F.BALL VALVE BLACK
334588 1|FACE PLATE F. BALL VALVE BLUE
334594 1| PLUG F.VALVE HANDLE BLACK
334597 1| PLUG F.VALVE HANDLE YELLOW
334598 1| PLUG F.VALVE HANDLE BLUE
334600 1|SPINDLE F.3 WAY VALVE
334900 1|HANDLE F.3 WAY VALVE TALL '00
334903 1|HANDLE S67/93 VALVE BLACK
390204 1|BALL F. 3 WAY SUCTION VALVE
390238 1|BALL F. 3 WAY PRESSURE VALVE
390251 1|MOTOR HOUSING F. 3-WAY VALVE
390262 1|BALL F. 2 WAY VALVE
390623 1|HOUSING F.3 WAY VALVE
390777 1|HOUSING F.BALL VALVE 3 WAY
391023 1| SMART VALVE MOUNTING BRACKET
391039 1|BALL F. S67 SMART VALVE
391180 1|BALL F. AGITATOR S67 ARE 268
410605 1|BOLT HEX 8.8 DEL M6X80
420862 1|BOLT HEX 8.8 DEL M10X1lé6 FT
440681 1| SCREW F. PLASTIC 4X40 SS
440685 1| SCREW F.PLASTIC 4X14 SS C-SUNK
440699 1|SCREW F. PLASTIC 4X12 SS
440729 1|SCREW F. PLASTIC 40X40 SS
460261 1|INUT HEX M6X1 LOCK
460423 1|INUT HEX M10X1.5 LOCK
471122 1|WASHER D20/D10.5X2 SS
471125 1|WASHER D12/D6.4x1.6 SS
728391 1| VALVE S67 PRESSURE MANIFOLD
728393 1|VALVE 3 WAY F.AGITAT.SHUTOFF
728579 1|SEAL F BALL
728945 1| VALVE 3-WAY YELLOW W.S-67 ENDS
729796 1|VALVE S-67 MANUAL D33 J-D
741446 1|REPAIR KIT F.S67 VALVE - VITON
840062 1| VALVE S67 PRESSURE AGITATION
841062 1| VALVE S67 PRESSURE MANIFOLD
14027700 1| SPINDLE F.SMART VALVE S-67
14075700 1| SPINDLE F.SMART VALVE S67 L=81
33501100 1|FACE PLATE F.SMART VALVE GREEN
33506500 1|FACE PLATE F.BALL VALVE BLACK
61025400 1|HANDLE SMART VALVE
72172100 1|VALVE S67 "V1" SMART VALVE
72172200 1|VALVE S67 "vV2" SMART VALVE
72283600 1| VALVE S67 AGITATION NCM
72292500 1|VALVE S67 SMART VALVE NEW NAV
72538000 1|VALVE S67, LONG SPINDLE
1

72691600

VALVE, S67, 2-WAY F. FILLER




Agroparts: www.HARDI-INTERNATIONAL .com

B430-HIN, 12:12:05
Date 29.02.2012 10:50

SUCTION FILT.-VINEYARD&ORCHARD

329056 (TRAILED)
329068 (LIFTMOUNTED)

329048 (TRAILED) D
329067 (I IFTMOIINTFI’)) T
— 322147 (TRAILED)
~_| 322146 (LIFTMOUNTED)

329054 (TRAILED)
329064 (LIFTMOUNTED)

242146 (TRAILED)
242147 (LIFTMOUNTED)

242148 (TRAILED)
329066 (LIFTMOUNTED)

289408 (TRAILED 32 MESH)
284093 (TRAILED 50 MESH)

(
(
320052 (TRAILED) 289430 (TRAILED 80 MESH)
(
(
(

329062 (LIFTMOUNTED)

(

(
329051 (TRAILED)
329061 (LIFTMOUNTED)

284094 (LIFTMOUNTED 32 MESH)
289409 (LIFTMOUNTED 50 MESH)
329071 (LIFTMOUNTED 80 MESH)

329049 (TRAILED)
329060 (LIFTMOUNTED)

E 242148 (TRAILED)
329048 (TRAILED)

(

(

(

329066 (LIFTMOUNTED)

329059 (LIFTMOUNTED)
329047 (TRAILED)
329058 (LIFTMOUNTED)

(@AGE A160)

\
% (SEE PA@\EOSO 329040: FILTER ASSEMBLY (TRAILED)

329044: FILTER ASSE
471126 MBLY (LIFTMOUNTED)

420582 COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS

B430

L & 4



chad
Sticky Note
side barb fitting 329087
nut 322202
o-ring 241441

chad
Sticky Note
bottom barb fitting 334409


Page
SUCTION FILT.-VINEYARD&ORCHARD

Agroparts: wvw.HARDI-INTERNATIONAL .com

B430-HIN, 12:12:05
Date

29.02.2012

10:50

S order s

parts-n qty description

242146 1]0-RING 140 X 126 X 7

242147 1]0-RING 105,6x95X5.3

242148 1]0-RING 109.2 X 104 X 2

284093 1|FILTER SCREEN F.ARAG 50 MESH

284094 1|FILTER SCREEN F. ARAG 32 MESH

289408 1|FILTER SCRN ARAG 32 MESH WHITE

289409 1|FILTER SCRN ARAG 50 MESH BLUE

289430 1|FILTER SCRN ARAG 80 MESH RED

322146 1| THREADED RING F/FILTER 170

322147 1| THREADED RING F/FILTER 200

322150 1|FILTER CASING 1.5"BSP ARAG

329040 1|FILTER ARAG 1.5" 32 MESH TRAIL

329044 1] SUCTION FILTER ASSY. ARAG 1"

329047 1| SPRING F. ARAG FILTER 1-1/2"

329048 1]O-RING F. 1-1/2" FILTER

329049 1|PLUNGER F. ARAG VALVE 1-1/2"

329051 1|0O-RING F.ARAG FILTER 1-1/2"

329052 1|FITTING F.ARAG FILTER 1-1/2"

329054 1|FILTER HOUSING LID 1-1/2"

329056 1| YELLOW LOCKING RETAINER 1-1/2"

329058 1| SPRING F. ARAG FILTER 1"

329059 1]0-RING F. 1" FILTER

329060 1| PLUNGER F. ARAG VALVE 1"

329061 1]0-RING F.ARAG FILTER 1"

329062 1|FITTING F.ARAG FILTER 1"

329064 1| FILTER HOUSING LID 1"

329066 1]0-RING F.ARAG FILTER 1"

329067 110-RING F. 1" FILTER

329068 1| YELLOW LOCKING RETAINER 1"

329071 1|FILTER SCRN ARAG 80 MESH RED

420582 1|BOLT HEX 8.8 DEL M8X20 FT

471126 1|WASHER D16/D8.4X1.6 SS




Agroparts: www.HARDI-INTERNATIONAL .com

C470-HIN, 15:06:07
Date 29.02.2012 10:50

HYD - REMOTE SECTION VALVES

78400003 —
78400003 —e
78600503 —
o
28019203 —e SN 78400003
‘J’ o 78600503
78400003
78600503 —e
P ¢
28030108 ——= "o J
& N
78600503
341290

C470




Agroparts: wvw.HARDI-INTERNATIONAL .com

C470-HIN, 15:06:07
Date 29.02.2012

HYD - REMOTE SECTION VALVES

10:50

order

parts-n° gty description
341290 1|RUBBER STRAP, L=110

10466003 1| COUPLER PIONEER 8010-04 1/2NPT

28019203 1|VALVE HYD SHUTOFF 3/4"NPT

28030103 1|CLAMP HOSE GEAR P5/4-S1.5"6724

78400003 1|HOSE 1/4X 8' 90F JIC-STRF JIC

78600503 1|FITTING 1/8NPT X 7/16JIC M X M

78600603 1|FITTING 1/2NPT X 7/16JIC M X M




Agroparts: www.HARDI-INTERNATIONAL .com

359228 - 270 J

359264 - 400

(SEE PAGE G120)

%GL—MGAZB
471118
fe.

J @Q\
242132 s— 289349
//_\1;460062

92702403 (xFT.)

727617 ——

284237
MBI A |
S
d@
® &&,«'
350189° - 270 ———e 1
359205 - 400 739719
*(INCLUDES 359191) y
(CLEAN WATER TANK) o 289429
T—149338
722971
330072
le—————————927205 (xFT.
S (xFT)
320795 — -~ ' 334197
— 334196
322102— . 145994 > - 28029903
322106 — 3 ~
242355 —s ? 3450 ] — 300644
298 — 5, e SROT S L sy
242309 ’ ~ 334445 (o V4V Y|
S 334249 - ) o
Vi Y 942353
322107 ) Ny 145996
322103 322108
1 L242353

334444

TANK - ARROW 270/400
E191-HIN, 21:09:11
Date 29.02.2012 10:50
- s
=CHARDD=+—076183 10102203 )
— 28014203
y N
=<HARDD=+——976157
Wy
10045303 ——<\ &
10054503 \
10052203 —— Lv
440392 —f 10619703 —o?
479027 —® * 10102203
| 10619803 —
| i
~ pp—
é-—479027 .
Oe—— 242163
Be——460143 1™ 10064203 K 10064203
; . e
L
\\
«——359191*




TANK - ARROW 270/400

Agroparts: wvw.HARDI-INTERNATIONAL .com

E191-HIN, 21:09:11
Date

29.02.2012

10:50

order . .
arts-n° description
p qty p
145994 1|FITT.DK S-40 FORK
145995 1|FITT.DK S-53 FORK
145996 1|FITT.DK S-67 FORK
146423 1| INSERT 3/8'BRASS
149338 1| INTERMIX JET 5MM
200040 1|FITT. ARAG 1"
242132 1]10-RING 21 X 15 X 3
242163 1]10-RING 8 X 3
242177 1]0-RING D25.4 X 20.2 X 2.6
242353 1]0-RING D44.2X3.0 VITON F.S-67
242354 1]0-RING D32.2X3.0 VITON F.S-53
242355 1]0-RING D19.2X3.0 VITON F.S-40
284237 1| CLAMP HOSE GEAR D20/30
289349 1|BALL VALVE 3/8" M-H
289429 1|AGITATION INJECTOR DUAL INPUT
320471 1|FITT.DK NUT 1" BSP JAMB
320644 1|FITT.DK ELB.3/4"HB X 1" BSP
320795 1|FITT.DK NUT 1-1/2" BSP JAMB
322102 1|FITT.DK S-40 BULKHEAD
322103 1|FITT.DK S-53 BULKHEAD
322104 1|FITT.DK S-67 BULKHEAD
322106 1|FITT.DK S-40 BULKHEAD NUT
322107 1|FITT.DK S-53 BULKHEAD NUT
322108 1|FITT.DK S-67 BULKHEAD NUT
329016 1| MOUNT BRACKET ILEMO
330072 1|]O-RING D53,5/D45,5X4
332577 1|]O-RING D38/D30X4 F.1" PUR.
334196 1|PLUG F. LIQUID LEV. INDICATOR
334197 1|BALL F. LIQUID LEV. INDICATOR
334238 1|FITT.DK S-40 ELB.1/2'
334249 1|FITT.DK S-53 PLUG
334259 1|GASKET F. S-40 BULKHEAD
334260 1|GASKET F. S-53 BULKHEAD
334261 1|GASKET F. S-67 BULKHEAD
334444 1|FITT.DK S-67 STR.1-1/2" PVC
334445 1|FITT.DK S-67 ELB.1-1/2"
359189 1| TANK RAW 270 GAL. ARROW
359191 1| CLEAN WATER TANK - ARROW
359205 1| TANK RAW 400 GAL. ARROW
359223 1| TANK ACCESS COVER - ARROW 270
359264 1| TANK ACCESS COVER - ARROW 400
440392 1|SCREW NO.14 1"
460062 1|NUT HEX 3/8' GALV.
460143 1|NUT HEX M8 LOCK
471118 1|WASHER D16 TENSION
479027 1|WASHER D8X24X2 DINS021
722971 1| SAFETY VALVE SCF 217PSI (15BAR)
727617 1|FITT.DK S-93 BOTTOM VALVE 2'
739719 1|]HOSE ASSEMBLY D12 X 3300
927205 1JHOSE R X CLEAR X 3/4 X 0012"
976157 1|DECAL COMPANY (4.4" X 4.6")
976183 1| DECAL COMPANY 185 X 300
10045303 1|FILTER BASKET 16"
10052203 1|LID VENT ASSY
10054503 1| SCREW 3/4" SELF TAPPING
10064203 1|SET SEALING SPONGE RUBBER
10102203 1|GASKET F.16" LID BREATHER
10619703 1|SCREW SS #6x3/4' SELF TAPPING
10619803 1|LID HOUSING TREADED F. 6'
28014203 1|LID ASSY. SCREW ON 16" ARAG
28029903 1|CLAMP HOSE GEAR P3/4"-S1" 6712




Agroparts: wvw.HARDI-INTERNATIONAL .com

E191-HIN, 21:09:11

TANK - ARROW 270/400

Date 29.02.2012

10:50

parts-n°

description

92702403
97613803

HOSE PVC SUCT GRAY 1"
DECAL ARROW 2011




Agroparts: www.HARDI-INTERNATIONAL .com

F101-HIN, 12:12:05
Date 29.02.2012 10:50

FRAME - ARROW 270

460703 ;
471071 é‘*b‘” Q v
63007503 —
9 \ 242199 16025703
AT~ | \J |-—16024603
460703 J
.I
639425 \o;’\
471071 ||| | 471071
\ 430286
430963 _.f?
471113——e
-
471093 430721
471071
169?40}
/Q &
471108

s @
°

460747

>
471108—%

~
s
439021 —&% - /
-~ 461287/

- 430964
-

Z3 471093 _
~ ‘ - 461286 _
~ & © ~
1—835173 (SEE PAGE F254 FOR
MORE DRAWBARS)

471115

I
489025
1—471112
Bg,

/
/
334326

284235——*

F101

R <GIE471115

471112




FRAME - ARROW 270

Agroparts: wvw.HARDI-INTERNATIONAL .com

F101-HIN, 12:12:05
Date

29.02.2012

10:50

order . .
arts-n° description
p qty p

146418 1| SHAFT FOR SUPPORT WHEEL

162724 1|WASHER D25/D18.1X1

169440 1|BRACKET F.SUCTION FILTER

242199 1| TANK FRAME PACKING 1300X45X3

284235 1|GREASE NIPPLE M 6/100

334326 1|WHEEL PLASTIC

420582 1|BOLT HEX 8.8 DEL M8X20 FT

430286 1|BOLT HEX 8.8 DEL M12X30 FT

430721 1|BOLT HEX 8.8 DEL M12X40 FT

430952 1|BOLT HEX M16X220 DIN931-8.8 DE

430963 1|BOLT HEX M14X40

430964 1| BOLT HEX M18X50

439021 1|BOLT HEX 8.8 DEL M24X160 GALV.

460143 1|NUT HEX M8 LOCK

460703 1|NUT HEX M12X1.75 LOCK

460747 1|NUT HEX M24 LOCK

461286 1|NUT M14 SAFETY

461287 1|NUT HEX M18

471071 1|WASHER M12 GALV

471093 1|WASHER D14 GALV. (168873)

471108 1| WASHER D44D25X4.5

471112 1|WASHER D20

471113 1|WASHER D14 TENSION

471115 1|WASHER D20

489025 1|{"R" PIN D.4

639425 1|FRAME - ARROW 270

639481 1|AXLE - FIXED/ARROW

833924 1|JACK WITH TRANSPORT WHEEL

835173 1|DRAWBAR RING HITCH ARROW

835276 1|WHEELS 10/80-12 8PR"I"PACK CPL
15006103 1| TUBE ARRowl70 alt 15029303
16024603 1| SUPPORT HYD VALVE MISTBLOWER
16025703 1|BRACKET MANIFOLD ARROW 270

1

63007503

TUBE CLAMP 1.5" DIA ARROW




Agroparts: www.HARDI-INTERNATIONAL .com

F102-HIN, 04:11:10

FRAME - ARROW 270/400 '05

Date 29.02.2012 10:50

471118
@ 460585
8
' 619533 - ARROW 400
@j' L 619526 - ARROW 270
430915 439004

460327 ———Q

471118—?'% g me{ < Ne
63007503 16025703 - 270
ARROW 400 - 639729 242199 16097003 - 400

ARROW 270 - 639609

430892 —
m — 70023203 - ASSY.
24001303 - TIRE

2\ W) 10089403 - Rim
ARROW 400

460703||| ¥ |—16024603
bl

471071

430963
®— 471113
471093

-~
-~
-

~
10531903 “—639481 - ARROW 270 ~

(SEE PAGE F420) \ \ P
23 ~
-7 3 b 471093 835173 (SEE PAGE F254 FOR
A 461286 j \§\r MORE DRAWBARS)

He
&~

Py
Y, 461286
— 833924
& ~— 835855 - ARROW 270

N\

284235 ——#




Agroparts: wvw.HARDI-INTERNATIONAL .com

FRAME - ARROW 270/400

Page 1
'05
F102-HIN, 04:11:10
Date 29.02.2012 10:50
order . .
arts-n° description
b qty b

162724 1|WASHER D25/D18.1X1

167156 1|WASHER D46.5/D12.4X2.5

242199 1| TANK FRAME PACKING 1300X45X3

284235 1|GREASE NIPPLE M 6/100

420582 1|BOLT HEX 8.8 DEL M8X20 FT

430286 1|BOLT HEX 8.8 DEL M12X30 FT

430892 1|BOLT HEX 8.8 DEL M12X110

430915 1]|BOLT HEX 8.8 DEL M16X70

430952 1|BOLT HEX M16X220 DIN931-8.8 DE

430963 1|BOLT HEX M14X40

430964 1| BOLT HEX M18X50

439004 1|BOLT HEX Ml6 X 100 GALV.

439021 1|BOLT HEX 8.8 DEL M24X160 GALV.

460143 1|NUT HEX M8 LOCK

460327 1|NUT HEX M16X2

460585 1|NUT HEX M1l6X2 LOCK

460703 1|NUT HEX M12X1.75 LOCK

461286 1|NUT M14 SAFETY

461287 1|NUT HEX M18

471071 1|WASHER M12 GALV

471093 1|WASHER D14 GALV. (168873)

471108 1|WASHER D44D25X4.5

471113 1|WASHER D14 TENSION

471118 1|WASHER D16 TENSION

619526 1|BRACE ARM 295MM ARROW 270

619533 1|BRACE ARM 234MM ARROW 400

639481 1|AXLE - FIXED/ARROW

639609 1|FRAME - ARROW 270 PLUS

639729 1|FRAME - ARROW 400 PLUS

833924 1|JACK WITH TRANSPORT WHEEL

835173 1|DRAWBAR RING HITCH ARROW

835855 1|TIRE PGK ARRW 26X12-12PLY PAIR
10059403 1|RIM 15X10 X 8-8-6 +1.0620FFSET
10531903 1|HUB ASSY.COMP.F.2-1/8" SPINDLE
15029303 1|TUBE ID CLAMP 1.5" @ ARROW 250
16024603 1| SUPPORT HYD VALVE MISTBLOWER
16025703 1|BRACKET MANIFOLD ARROW 270
16097003 1|BRACKET MANIFOLD ARROW 400
24001303 1|TIRE 12.5L-15SL 12 PLY
63007503 1|TUBE CLAMP 1.5" DIA ARROW
63025103 1|AXLE WELDMENT FIXD ARROW 400

1

70023203

TIRE ASSY 12.5L-15 12PLY8-8-6




Agroparts: www.HARDI-INTERNATIONAL .com

DRAWBARS - MERCURY/ARROW

F254-HIN, 12:12:05
Date 29.02.2012 10:51

835293




Agroparts: wvw.HARDI-INTERNATIONAL .com

F254-HIN, 12:12:05
Date 29.02.2012 10:51

DRAWBARS - MERCURY/ARROW

order

arts-n° description
p gty P
835172 1|DRAWBAR STD. F.TG BV CR
835173 1|DRAWBAR RING HITCH ARROW
835185 1|DRAWBAR TURNABLE F.TG BV CR
835293 1| DRAWBAR RING HITCH




Agroparts: www.HARDI-INTERNATIONAL .com

F255-HIN, 01:01:01

DRAWBAR - TURNABLE HITCH

Date 29.02.2012 10:51

480739 ——

149303

169396

479024 ———
469007 — 'Q/

-~

460585

639367 —— !\I a r 459047
(2
8

489028 —/

219071 —— (a8

8284235

@'— 469021




DRAWBAR - TURNABLE HITCH

Agroparts: wvw.HARDI-INTERNATIONAL .com

1
F255-HIN, 01:01:01
Date 29.02.2012 10:51
parts-n° Oiﬁif description
149253 1|WASHER D.80X50X10 TURN.HITCH
149254 1|WASHER D.80X32X10 TURN.HITCH
149258 1|PIN F.TURNABLE HITCH
149303 1| DRAW BOLTS
169396 1| PLATE F. TURNABLE DRAWBAR
219071 1|BEARING 30208A TURN.HITCH
219072 1| BEARING
242203 1]O-RING 79.5X72.5
284235 1|GREASE NIPPLE M 6/100
430507 1|BOLT HEX 8.8 DEL M16X45 FT
459047 1|SET SCREW ALLEN M12X25 DIN 914
459049 1|SET SCREW ALLEN M8X10 DIN 913
460585 1|NUT HEX M16X2 LOCK
469007 1|INUT 1" SAE
469021 1|CASTLE NUT 1-1/4"
469024 1|CASTLE NUT 1-3/4" TURN.HITCH
479024 1|WASHER LOCK D.26 DIN 127
480739 1|PIN SNAP D8 F.ROUND
489027 1|ROLL PIN 6 x 100
489028 1|COTTER PIN 6 X 8
619440 1|HEADTUBE FOR TURN.DRAWBAR
639366 1| CENTER BEAM TURN.HITCH
639367 1| CENTER PIVOT - TURN.HITCH
835185 1| DRAWBAR TURNABLE F.TG BV CR




Agroparts: www.HARDI-INTERNATIONAL .com

F420-HIN, 28:11:06
Date 29.02.2012 10:51

O

HUB ASSEMBLY F.2 1/8" SPINDLE

7
[

280201 O3J

10058803
I

& 10320203
COMPLETE HUB W/BEARINGS:

10058903 m /\\ 10531903

/ \1 0059203
10320303

&:‘
& 10629303
10059703 ——* @ y
10587803 —® 47000703 —
10059803 —e

COMPLETE ASSEMBLIES

WHOLEGOODS ITEMS F42 0




A
b4

Agroparts: wvw.HARDI-INTERNATIONAL .com

Page 1
HUB ASSEMBLY F.2 1/8" SPINDLE
F420-HIN, 28:11:06
Date 29.02.2012 10:51
parts-n° order description
qty
10058803 1|BEARING INNER CONE E25590
10058903 1| SEAL HUB X£SE41
10059003 1|DUST CAP 800/1000 GAL EDC17
10059203 1|BOLT WHEEL 9/16"x1-1/4"UNF 90D
10059703 1| BEARING OUTER CONE E25877
10059803 1|NUT HEX NF 1"
10320203 1|BEARING INNER CUP1000GAL.TR/TA
10320303 1|BEARING OUTER CUP1000GAL.TR/TA
10531903 1|HUB ASSY.COMP.F.2-1/8" SPINDLE
10587803 1|MAG MNT F. SPEED SNS 8 BOLT
10629303 1|PIN, COTTER 7/32" X 1.75" LONG
28020103 1|SPINDLE 2.125 CRS 14" 811
47000703 1|WASHER, SPNDL 1.1" 1.06x2 .19T




Agroparts: www.HARDI-INTERNATIONAL .com

Page 0
DRAIN ASSEMBLY-PULL CORD TYPE

G120-HIN, 06:10:10

o

29.02.2012 10:51

Date
17334469
14001500 ———» l—

440392
A

O]
390402 ———9
&—————334472

3221 65—'@ F145997

334262 _ 1 §Z

] )e——16135600

322169
e
=

334437 ‘
322166
L.

727172\‘

241754 1—242221

Y

334332——

@ @.— 322171
=

COMPLETE ASSEMBLIES » /)
WHOLEGOODS ITEMS @

727617 - COMPLETE ASSEMBLY (2" BSP THREADED FITTING & 126" CORD)
727742 - COMPLETE ASSEMBLY (2-1/2" ELBOW & 157.5" CORD) G 1 2 0




Page
DRAIN ASSEMBLY-PULL CORD TYPE

Agroparts: wvw.HARDI-INTERNATIONAL .com

1
G120-HIN, 06:10:10
Date 29.02.2012 10:51
order . .
arts-n° description
p qty p

145997 1|FITT.DK S-93 FORK

220799 1|SPRING F.TOP DRAIN

241754 1]0-RING D59, 5X3

242221 1|1GASKET F. S-93 QUICK COUPLERS

242351 1]0-RING D69.5X3.0 VITON F.S-93

322109 1|FITT.DK S-93 BULKHEAD NUT

322165 1|FITT.DK S-93 BULKHEAD SINGLE

322166 1|VALVE FLAP LOWER PART

322169 1|CORD PLUG F.TOP DRAIN

322171 1|FITT.DK S-93 THREAD INS.2"BSP

334262 1|GASKET F.S-93 BULKHEAD

334332 1|FITT.DK S-93 MALE QUICK COUP.

334340 1|FITT.DK S-93 ELB.2-1/2' PVC

334434 1|CAGE F.SPRING BOTTOM DRAIN ASY

334437 1|SEAL FOR VALVE FLAP

334469 1|CLEVIS F.CORD TOP DRAIN ASSY.

334472 1|HANDLE FOR TOP DRAIN

334557 1| SPRING SEAT TOP DRAIN

390402 1] CORD NYLON 3000MM

440392 1]SCREW NO.14 1"

727172 1|FITT.DK S-93 SEAT INSERT

727617 1|FITT.DK S-93 BOTTOM VALVE 2'

727742 1| TOP DRAIN CORD TYPE

728120 1|QUICK COUPLER CAP F.S93 DRAIN
14001500 1|GROMMET F.TOP DRAIN CORD
16025500 1| TANK SPACER SIGHT GAUGE
16135600 1|GUIDE FOR SIGHT GAUGE NAV/NCM




Agroparts: www.HARDI-INTERNATIONAL .com

Page

10:51

29.02.2012

Date

18:06:09

FILTER ASSEMBLIES-IN LINE

G220-HIN,

COMPLETE ASSEMBLIES
WHOLEGOODS ITEMS

=)
N
N
O




Agroparts: wvw.HARDI-INTERNATIONAL .com

FILTER ASSEMBLIES-IN LINE
' G220-HIN, 18:06:09
Date 29.02.2012 10:51
Pos. parts-n° order description
qty
1 240925 1]O-RING D49.5X3 NITRIL
2 242594 1]O-RING D14 X 1.78 SCH.70-EPDM
3 28032000 1|CLAMP HOSE GEAR D25.4-76.2
CLAMP FOR 1/2" HOUSING
3 284700 1|CLAMP HOSE GEAR D25/100
CLAMP FOR 3/4" HOUSING
4 320283 1|FITT.DK NUT 3/4"BSP
5 322241 1|FILTER HOUSING W.3/4' BARBS
5 322249 1|FILTER HOUSING W.1/2' BARBS
6 322242 1|FILTER BOWL / IN-LINE
7 322250 1|FILTER HOUSING W.3/4"BSP THRD
8 334531 1|CLAMP HOSE PLASTIC 3/4"
8 334534 1|CLAMP HOSE PLASTIC 1/2"
9 341292 1 |RUBBER HOSE CLAMP COVER 180MM
10 615443 1|FILTER ELEM.50 MESH BLUE
10 615444 1|FILTER ELEM.80 MESH RED
10 615445 1|FILTER ELEM.100 MESH YELLOW
11 716236 1|FITT.DK HB 1/2" ASSY. F. 3/4"
11 724621 1|FITT.DK HB 3/4"ASSY F.3/4" NUT
12 845205 1|FILTER IN-LINE 1/2' 50 MESH
12 845208 1|FILTER IN-LINE 3/4' 50 MESH
12 845209 1|FILTER IN-LINE 3/4' 80 MESH
13 845218 1|FILTER IN-LINE 3/4'50 MESH OML
13 845219 1|FILTER IN-LINE 3/4'80 MESH OML
14 92702103 1|HOSE R X1/2" X300PSI WP X0012"
14 92703203 1|HOSE R X3/4" X300PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

G505-HIN, 05:05:11

POWDER MIXER

Date 29.02.2012 10:51

726921 RS
69 X9 ) 10045303 - 16”

329080 - 127

145994
322102
334259

Y 300106
242355
334534

—— 092702103 (xFT.)

"~ FROM MANIFOLD G 505




Agroparts: wvw.HARDI-INTERNATIONAL .com

G505-HIN, 05:05:11
Date 29.02.2012

POWDER MIXER

10:51

order

parts-n° gty description

145994 1|FITT.DK S-40 FORK
242355 1]O-RING D19.2X3.0 VITON F.S-40
322102 1|FITT.DK S-40 BULKHEAD
322106 1|FITT.DK S-40 BULKHEAD NUT
329080 1|FILTER BASKET 12"
334238 1|FITT.DK S-40 ELB.1/2'
334259 1|GASKET F. S-40 BULKHEAD
334534 1|CLAMP HOSE PLASTIC 1/2"
726921 1| POWDER MIXER F.STRAINER BASKET
927324 1|HOSE R PRESSURE D12-80-200 BAR

10045303 1|FILTER BASKET 16"

92702103 1|HOSE R X1/2" X300PSI WP X0012"




Agroparts: www.HARDI-INTERNATIONAL .com

K220-HIN, 01:01:01

ARROW - 30" AXIAL FAN

Date 29.02.2012

10:51

N

~. 459058 ——
~
~
~

915802
128140

a-—471 072
0 @ 460423

o— 471106
@ps— 410362

L739614

K220




Agroparts: wvw.HARDI-INTERNATIONAL .com

ARROW - 30" AXIAL FAN
' K220-HIN, 01:01:01
Date 29.02.2012 10:51
S order s
parts-n qty description
119056 1|CENTER WHEEL F.30"/32" FAN
129140 1|FLANGE F.CENTER WHEEL 30"/32"
159982 1|DISTANCE TUBE FOR 820
210772 1|BALL BEARING 6208 2RS1
210826 1|SEAL OIL 45 X 10
284211 1| SNAP-RING INNER 80X2.5
339041 1|CAP FOR FAN
410362 1|BOLT HEX 8.8 DEL M6X20 FT
459058 1|ALLEN SCREW M10X80
460423 1|NUT HEX M10X1.5 LOCK
471072 1|WASHER M10 EL2
471106 1| WASHER D6
726925 1|CENTRIFUGAL CLUTCH D. 245
739614 1|FAN - AXIAL 30"
915802 1|SET SCREW DIN 913 6X6




‘ Agroparts: www.HARDI-INTERNATIONAL .com

ARROW - GEAR BOX/FAN 30"BLOWER

K230-HIN, 01:01:01
Date 29.02.2012 10:51

130!

@

23901

L_yzi071 20016y
@~ — 460703

0
y 471071

239002 —@N
7|

ék471o71!

8. 460703 { T /39018

739614 —

149341

AN 6L, I 80708

- ~ 471108
461284




Page
ARROW - GEAR BOX/FAN 30"BLOWER

Agroparts: wvw.HARDI-INTERNATIONAL .com

1
K230-HIN, 01:01:01
Date 29.02.2012 10:51
order . .
arts-n° description
p qty P
149341 1|SPACER F820 - SHAFT 1 SPEED
169458 1|BRACKET F.REMOTE GREASE PORT
232076 1|NIPPLE 1/2"M-W ESP.CIRC.BRA
239002 1|NUT 1/2" BSP BRASS F.BULKHEAD
239016 1|ELBOW FITTING 1/2" BRASS
239019 1|ADAPTER 3/4"F - 1/2"M
284219 1] SNAP-RING OUTER 40X1.75
339041 1|CAP FOR FAN
430721 1|BOLT HEX 8.8 DEL M12X40 FT
460703 1|NUT HEX M12X1.75 LOCK
461284 1|NUT HEX M24X2 SLOTTED
470455 1|WASHER D12 SPRING
471071 1|WASHER M12 GALV
471107 1| WASHER D50,6D40,1X5
471108 1|WASHER D44D25X4.5
480738 1|PIN D5X40 SPLIT
489016 1| SLOTTED PIN D.3X20
619566 1| SHIFT HANDLE FOR GEARBOX
726925 1| CENTRIFUGAL CLUTCH D. 245
739218 1| GEARBOX ONE GEAR TB F-820
739614 1|FAN - AXIAL 30"
1

739715

HOSE F.REMOTE GREASE PORT




Agroparts: www.HARDI-INTERNATIONAL .com

K320-HIN, 01:01:01

NOZZLES - AXIAL JET 1/4 X 1

Date 29.02.2012 10:51

—— 371510 YELLOW
371511 ORANGE
371512 RED

289505

@ 887
Sl
®\®/ : 289510

2895OOJ

K320 .




NOZZLES - AXIAL JET 1/4 X 1

Agroparts: wvw.HARDI-INTERNATIONAL .com

1
K320-HIN, 01:01:01
Date 29.02.2012 10:51
parts-n° Oiﬁif description
289474 1|NOZZLE HOLDER SIMPLE, NON-DRIP
289499 1|INUT M11X1
289500 1|BOLT FOR NOZZLE HOLDER
289501 1]O-RING 11 X 2.5
289502 1|NOZZLE FLOW DIVIDER
289503 1| SPRING
289504 1|NOZZLE POSITION LOCK
289505 1| NON-DRIP ASSY.BRASS NOZ.HOLDER
289506 1| NON-DRIP DIAPHRAGM
289507 1|NUT
289508 1| 0-RING/NOZZLE HOLDER NON-DRIP
289509 1|NOZZLE BODY
289510 1| SINGLE NOZZLE BODY
289511 1|NUT 3/8"
371510 1|NOZZLE CONE JET 1299-12 YELLOW
371511 1|NOZZLE CONE JET 1299-14 ORANGE
371512 1|NOZZLE CONE JET 1299-16 RED




Agroparts: www.HARDI-INTERNATIONAL .com

NOZZLES - AXIAL JET 1/4 X 2
' K330-HIN, 01:01:01
Date 29.02.2012 10:51
—— 371510 YELLOW
371511 ORANGE
371512 RED
©)—
(=) /\

D W
. //
——289501 N——
289499 —
289502
8950 289509
i : V. ‘

K330

@_289498

%-—289499

L289401




NOZZLES - AXIAL JET 1/4 X 2

Agroparts: wvw.HARDI-INTERNATIONAL .com

1
K330-HIN, 01:01:01
Date 29.02.2012 10:51
parts-n° Oiﬁif description
289401 1|JET 1/4" DOUBLE alt 70009602
289497 1|NOZZLE HOLDER - DOUBLE
289498 1|NUT NOZZLE HOLDER
289499 1|INUT M11X1
289500 1|BOLT FOR NOZZLE HOLDER
289501 1]O-RING 11 X 2.5
289502 1|NOZZLE FLOW DIVIDER
289503 1| SPRING
289504 1|NOZZLE POSITION LOCK
289505 1| NON-DRIP ASSY.BRASS NOZ.HOLDER
289506 1| NON-DRIP DIAPHRAGM
289507 1|NUT
289508 1| 0-RING/NOZZLE HOLDER NON-DRIP
289509 1|NOZZLE BODY
371510 1|NOZZLE CONE JET 1299-12 YELLOW
371511 1|NOZZLE CONE JET 1299-14 ORANGE
371512 1|NOZZLE CONE JET 1299-16 RED




Agroparts: www.HARDI-INTERNATIONAL .com

NOZZLES -

SINGLE & DOUBLE JETS

K340-HIN, 01:01:01
Date 29.02.2012 10:51

284161
l 146326

%

739004 - E
739003 - |

284161

J 146326
N

(%,

e,

726935 - E
726934 - |

K340

284161
146326

— 146327 146327

727369 - |
727370 - E

~

i
o

)—471110
—— 146328

, %%§-471110
242239
739002 - E ~— 146328
739001 - |

284161
146326

%-— 146327
1416480

149092
220788 [ , 727369 - |

O

— 471110 149091 3 | — 471110
242239 1
— 231964 330212 . 231964

727372 -F |

ax @3}, 146327
{E%;f"146327 727371 - | r/ é;%;k*




Agroparts: wvw.HARDI-INTERNATIONAL .com

K340-HIN, 01:01:01

NOZZLES - SINGLE & DOUBLE JETS

Date 29.02.2012 10:51

parts-n° Oiﬁif description

146326 1|UNION NUT 1/2' BRASS

146327 1|UNION NUT 3/8' BRASS

146328 1] TOP NUT M12 BRASS

146480 1]END CAP FOR NZL TUBE

149091 1] INNER CAP FOR NON-DRIP

149092 1|NOZZLE CAP FOR NON-DRIP

220788 1] SPRING FOR NON-DRIP

231964 1|HEX NIPPLE

242239 1| MEMBRANE FOR NON DRIP

284161 1|RING STAINLESS SPRING TYPE

330212 1|O-RING D19/D14X2.4 F.1/2"NUT

471110 1|WASHER D18D12X2 COPPER

726934 1| DOUBLE NOZZLE HOLDER 'I'

726935 1| DOUBLE NOZZLEHOLDER D

727369 1| DOUBLE NON-DRIP NOZ.HOLDER - I

727370 1|DOUBLE NON-DRIP NOZ.HOLDER - E

727371 1|DOUB.NOZZ.HOLD NON DROP INT.

727372 1|DOUB.NOZZLE HOLD.NON-DROP EXT.

739001 1|NOZZ.HOLDER SIMPLE"I" NON-DRIP

739002 1|SINGL.NOZ.HOLDER "D/E" NO-DRIP

739003 1|SINGLE NOZZLE HOLDER

739004 1| "NOZZLE HOLDER SIMPLE ""D/E"""




Agroparts: www.HARDI-INTERNATIONAL .com

K390-HIN, 12:12:05

TUBES & HOSES

Date 29.02.2012 10:51

24002503 - @ 5" (125mm)

24002403 - @ 4" (100mm)

259034 - @ 5" (125mm) L=29-1/2" (750mm) PVC

x 259035 - @ 4-3/8" (110mm) L.=39-3/8" (1000mm) PVC
\U

349012 - @ 4" (100mm) L=37-3/8" (950mm) PVC
349026 - @ 5-1/2" (140mm) / @ 4-3/8" (110mm) PVC

349030 - @ 5-1/2" (140mm) / @ 3-1/2" (30mm) PVC

349025 - @ 5" (125mm) / @ 4-3/8" (110mm) PVC

349023 - @ 5" (125mm) PVC K390




TUBES & HOSES

Agroparts: wvw.HARDI-INTERNATIONAL .com

1
K390-HIN, 12:12:05
Date 29.02.2012 10:51
order . .
arts-n° description
p qty P
259034 1] PVC HOSE D125MM X 0.75M
259035 1| PVC HOSE D100OMM X 1.0M
349012 1| PVC TUBE D100MM X 950MM
349023 1|GREY PVC LID D125MM
349025 1| CONNECT.PIECE PVC D125MM-110MM
349026 1] CONICAL REDUC.PVC D140MM-100MM
349030 1{140MM-90MM PVC ADAPTER
24002403 1|HOSE R X TPR 4" BLACK
24002503 1|HOSE R X TPR 5" BLACK




	SECTION A: PUMPS, PTO's, GEAR BOXES
	A240-HIN: PUMP - 363 W/MOUNTING BASE
	A270-HIN: PUMP - 361/363FITTINGS
	A480-HIN: PTO SHAFTS - BONDIOLI DIAPH.
	A485-HIN: PTO SHAFTS - BONDIOLI CENT.
	A560-HIN: PTO SHAFTS - AMA DIAPHRAGM

	SECTION B: CONTROLS, SUCTION & S.C. FILTERS
	B121-HIN: HC/2 MANIFOLD SYSTEM
	B300-HIN: MANIFOLD - S67 VALVE
	B430-HIN: SUCTION FILT.-VINEYARD&ORCHARD

	SECTION C: HYDRAULICS
	C470-HIN: HYD - REMOTE SECTION VALVES

	SECTION E: TANKS
	E191-HIN: TANK - ARROW 270/400

	SECTION F: FRAMES, HUB ASSEMBLIES
	F101-HIN: FRAME - ARROW 270
	F102-HIN: FRAME - ARROW 270/400 '05
	F254-HIN: DRAWBARS - MERCURY/ARROW
	F255-HIN: DRAWBAR - TURNABLE HITCH
	F420-HIN: HUB ASSEMBLY F.2 1/8" SPINDLE

	SECTION G: ACCESSORIES
	G120-HIN: DRAIN ASSEMBLY-PULL CORD TYPE
	G220-HIN: FILTER ASSEMBLIES-IN LINE
	G505-HIN: POWDER MIXER

	SECTION K: VINEYARD & ORCHARD SPRAYERS
	K220-HIN: ARROW - 30" AXIAL FAN
	K230-HIN: ARROW - GEAR BOX/FAN 30"BLOWER
	K320-HIN: NOZZLES - AXIAL JET 1/4 X 1
	K330-HIN: NOZZLES - AXIAL JET 1/4 X 2
	K340-HIN: NOZZLES - SINGLE & DOUBLE JETS
	K390-HIN: TUBES & HOSES




